1
3
4
5
6
7
8
9
10
11
1
Part reference: 100514

Bolt M6x40 10.9

2
Part reference: 102118

Spark Plug  RC7PYCB

3
Part reference: 100094

Welch Plugt

4
Part reference: 100228

Sleeve

5
Part reference: 103623

Cylinder Head

6
Part reference: 400876

Plug

7
Part reference: 101445

Cylinder Head Gasket

8
Part reference: 102992

Plug

9
Part reference: 103626

Bracket

10
Part reference: 101318

Clip

11
Part reference: 100501

Bolt M6x20 8.8

Cylinder Head

PositionPart referenceDescriptionBuy
1100514Bolt M6x40 10.9
2102118Spark Plug  RC7PYCB
3100094Welch Plug
4100228Sleeve
5103623Cylinder Head
6400876Plug
7101445 Cylinder Head Gasket
8102992Plug
9103626Bracket
10101318 Clip
11100501 Bolt M6x20 8.8